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Synopsis :

In jointing large diameter deformed bar at co  nstruction site, it is particularly important

to judge the most appropriate method in a ccordance with the practical condition. In
order to satisfy this requirement, load-elo ngation curves and fatigue stress ranges at
two million cycles have been measured not on ly on a conventional gas but welded joint

but also on such recently developed mechan
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Synopsis:

In jointing large diameter deformed bar at construction site, it is particulary important to judge the
most appropriate method in accordance with the practical condition.

In order to satisfy this requirement, load-elongation curves and fatigue stress ranges at two million

cycles have been measured not only on a conventicnal gas butt welded joint but also on such
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Some available data for design specification were obtained from these measurements.
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Table 4 Creep test results of Grip Joint
= R = — _— — s ——r iz ,.l = _—— i ;' - ::T, ,, —_ :.77
Na Eilfl,%s Load Time 4, (mm) _51 (mm) L j_*f."z*"l C.nlnl)
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